Height Adjustable Table MKII

HAT-MKT I
Assem bly Ingmuctiams

lle ight Adjustable Thle
Congratu kitions on thgurchase ofyour new Kangaroo Kabinets product. EverelTort has hea taken w ensure
ation wih tHs custom designed product. For youronvenicnce it

your complete satisf suppl ied i three ready to

assem b le carton s.

He Ipful Assembly Hints

Read the instuction scareful Iybe fore startingCheck to see thatallpartsare incl ded .Work ina spacious area
preferablyon a came tor soltsurface. You wilheed a Metricallen wrench set for the assem b ly. M ake sure you
tighten al screws and hols scurely.

Warranty Informatipn
Kangaro Kabine ts warrants thisproducttobe free from fau 1 typa rtsorworkman  shipfora periodof3 years fiom the
date of shipme ntfiom cur faciliy. The warranty coversm anu facturersde fectsand a 15 day w:

franty for any
shipping dama ges.

The warrantydoes not cover freigh tcharges forany de fectsno ticedalerthe firstyearoluse. Kangamo wil lrep lace
partsforman ufacwrersle fects,but fre igh tforthese partswilbe the responsibilit the custom errequest ingparts
after thefirs year 6 avne rship.

Under the tem sof thiswarrantythe repairorreplacem entofany partsshallbe at the dis
the irdesignated represen tatives. The warranty does not cover dam aged caused by abuse, altemtion,accidentor
neglect.The warranty does not cover dama ge caused as resultofm oving the tahlew hen itisfullyoaded. Remo ve
your m achine from the table when m oving the table om oving the phtlom .

retiomf the compa nyor

Replacem ent Part ShippingPolig:To help protectour va Juahle resources, we shipallreplacem entpartsoutatthe
sam ¢ time.This procedure lkessens the use of packaging materialkand fo lfue lused intransportationinorderto
reduce pollutiol lease helpus inthisendeavor by review ingALL partsinALL boxes fordama ge be forecallingr
e-mailingus toreportdam age. We adhere toour envitonme ntabh ilosophyby only shippingreplaceme ntpartsout |
time forfree wihin the firstyear ofownersh ip. Future patsrequestw il be bilkd at ke custom ersexpen se.




PARTS LIST

ITEM DESCRIPTION

A

B
C
D
=
F
G

Top panel
Leg sub-assembly

Support frame sub-assembly

Crossbar

Castors
Crank handle

Hexagonal rod

QTY.

E e e T S =N

HARDWARE LIST

1 2 4
5 6 17 I8 |9 10

PLASTIC WASHER
6Pcs

HEX KEY
8mm 1pc

HEX KEY HEX KEY

HEX KEY
4mm 1pc \Z.Smm 1pc

5mm 1pc

~

WRENCH
1Pc




1. Find Legs — sub assemblies.

Tilt handle to
expose screw
s2 to attach
the TOP

3. Place support frame onto the underside of top panel and align middle
and side hinge brackets holes. Align with predrilled holes on top board A
and use S2 screws to attach the support frame to top panel.

Note. Plastic washers should be
inserted between the 2 metal
parts C and A to reduce friction.

4. Insert M10 bolts(3) with plastic(5) and metal(4) washers as
shown above, starting from the middle of support frame. Use_
8mm hex key & 11/17 socket wrench. ’

3

Note. Plastic washers(5) should
be inserted between the 2 metal
parts C and A to reduce friction.

4.Continue on both sides of the support frame as shown above.

5. Two people should slide leg sub-assembly into the
support frame bracket, at the same time slide hexagonal
rod into hexagonal insert on leg.

Locate and align 4 holes on leg flange with support bracket
and attach the 2 outside M8 bolts(1) for now.

5.Continue and repeat on the opposite side of the leg and
support frame assembly. Only attach the 2 outside M8 bolts
(1) for now.

4




6.To install the cross bar you must remove the 4 M6 bolts(2) that
are already in the leg at the top.

Have 1 person hold the bar while the other attach the M6 bolts (2)
supplied to the cross bar onto the leg using a 4mm wrench. Once
complete go back to step 5 & add the remaining two M8 screws
(1) to the frame leg to support assembly.

7.Use M8 bolt (1) to attach castor to legs and tighten using the
supplied allen wrench.

8.Place crank handle onto rod. Line up grub screw with slot on rod
and tighten using 2.5 mm wrench.

5

Flip table with the help of others.

You have now successfully completed the
assembly on item:

ITEM NO . :HAT-MKII




